PARTS MANUAL



FIG.1

CYLINDER ASSY.

G M TR S e s b

A e

PARTS MANUAL

14

CYLINDER ASSY.
REF NO. PART NO. DESCRIPTION REGD NO.
1 143301011000 CYLINDER HEAD COVER COMP T J
2 143301010010 CYLINDER HEAD COVER GASKET 1
s | 143301020010 | CYLINDER HEAD COMP e 4
4 143301020020 VALVE SPRING 1
.”5 B 1_4;3-010200307 ' VALVE SPRING STOPF”ER;P;LA:I'E COMI; 1 -
6 143108000020 PIPE IN GASKET 1
7 143108000010 PIPE IN COMP 1
8 o 1431080(;(;040 MC;ARBURETOR GASKET - i 1
9 '143108000(-)'9:-0“ WINDPROOF CARBURETOR PLATE 1
107 143301010020 BREATHER TUBE 1
11 mc‘;."|357g7-86;;_342' FLANGE BOLT M5X32 5
1‘2” GB;)7".87—86640 FLANGE BOLT M6X40 2
13 GB5787-86635 FLANGE BOLT M6X35 2
"1'4 7(.55;5787_865'15"‘ FLANGE BOLT M5X18 3
15 7 GVBS178—8536 SCREW M3X6 1
16 GB93-873 WASHER 3 1
17 143108000050 OIL TUBE CLAMP 1
18 GB/T9074.6-88510 PAN BOLT M5X10 1

20

e T B e T ot

R



PARTS MANUAL

M K I A bl LA Y e B i G L

Ao | ¢ 3 SN A St S a2

DD N

FRUCAESPS SRR

FIG.2

e aa B LR AT Al 0 N4 R

Yo v S HE > ot PPl AASTATN L s B e o n h s s Tl

CRANKCASE ASSY.

REF NOT PART NO.

CRANKCASE ASSY.

DESCRIPTION

REGD NO.

1

W N

[&)]

10
11

12
13

143302011000
143302020010
143111000050
143302010010
71%3302020020
143302010020
143102010040
143102010030
8.010:t4§
GB5787-86518

GB5787-86550

GB/T9074.14-88416

14311100007046.5

; GB/T879-86410

LOWER CRANKCASE

UPPER CRANKCASE ASSY

CRANKCASE COVER, L

CAM COVER

OIL SUMP CAP

CYLINDER GASKET

WASHER, SEALING, OIL LVEL GAUGE
OIL LEVEL GAUGE -

DOWEL PIN 8X14

FVLANGEVBOLT M5X18

FLANGE BOLT M5X50

BOLT ASSY M4X16

DOWEL PIN 4X6.5

PIN DOWEL SNAP 4X10

—_

13 I O N

{
SR V)

21



FIG. 3.

PARTS MANUAL

o U i VR s M B <L e - <3 44 aelit

CRANKSHAFT CONROD & PISTON ASSY.

CRANKSHAFT CONROD & PISTON ASSY.
REF NO. PART NO. DESCRIPTION ~ REGD NO.

1 143303010000 | CON'ROD CRANK PARTS L |
2 1143111000010 STARTING DISC o ] 1
3 143111000060 | KEY, WOODRUFF - 1

"4 143103010010 PISTON 1 N

5 143103010050 | PISTON CIRCLIP 2 ‘

6 143103010020 | PINPISTON b

7 | 143103010080  PISTON RING 1 | L

8 | 143103010040 | PISTONRING 2 .. !

9 143108011000 | OILRING ASSY 1 !

10 143111000020 = START FAN ASSY !

11 | 143103000090 OIL SEAL,R | ) k=

12 | 143103000080 . OIL SEAL,L - . ! 12

13 | GB6177-861025  FLANGE NUT M10X25 ! |

22




PARTS MANUAL FIG.4

L b A R e I U b | SO M e ™ gl i i R i ik . VIVE N AW S . R L prv e
IGNITION SYSTEM
IGNITION SYSTEM

REF NO. PART NO. DESCRIPTION REGD NO.

___1 143111000030 MAGNETO 1
2 143111020000 IGNITION COIL ASSY )
3 GB/T7825-87 ARG6TC SPARK PLUG | 2
4 GB5787-86514 FLANGE BOLT M5X14 2

23



FIG. 5

T

VALVE TRANNY COMP

PART

e L AN G s

S MANUA

i e e K SRR o i [ w

L

8
VALVE TRANNY COMP
REF NO. PART NO. DESCRIPTION REGD NO.
1 143104010000 CAMSHAFT PARTS 1
2 143104000030 LOWER ROCKER SHAFT 2
3 143104000020 LOWER ROCKER 2
4 143304000010 VALVE TAPPET 2
5 143104000070 ADJUSTING TAPPET SCREW 2
6 143104000080 LOCKING NUT 2
7 143104000040 UPPER ROCKER 2
8 143104000050 UPPER ROCKER SHAFT 1
9 1431-0;10-00120 RETAINER SPRING 2
10 143104000110 VALVE SPRING 2
11 143104000090 VALVE, IN 1
12 143104000100 VALVE, EX 1

24




_PARTSMANUAL FIG.6

STARTING SYSTEM

STARTING SYSTEM

REF NO. PART NO. DESCRIPTION REGD NO.
1 143111010000 COVERASSYR ot i
2 GB5787-86518 FLANGE BOLT M5X18 2

25



" FIG.7

PARTS MANUAL

—_ - i G L & N R e s

e,

MUFFLER

MUFFLER
REF NO. PART NO. DESCRIPTION REGD NO.

B 1 143107010000 MUFFLER EXHAUST ASSY 1
2 | 143107000020 | OUTER MUFFLER COVER 1 ]
3 | 143107000010 L WINDPROOF MUFFLER PLATE 1 |
4 | GB5787-86550 | BOLT AM 5X50 | 2
5 a GB9074.6-88510 SCREW, M5X10 2
6 GB9074.6-8856 SCREW, M5X6 o

26




PARTS MANUAL

HIG3

Siaidpeinid : R sl i A 4% 0Bi NGRS

AIR INTAKING SYSTEM

AIR INTAKING SYSTEM
REF NO. PART NO. DESCRIPTION REGD NO.
1 143108010000 AIR CLEANER ASSY 1
2| 143108020000 | CARBURETOR COMP 1
3  GB6177-865 . NuTMS l 2
4 | GB787-86575 | FLANGE BOLT M5X75 ' 2

27



FIG.Y _PARTS MANUAL _

- o e o e U MBS W i A ALl ik o) i a I LR A AN

UPPER CRANKCASE COVER

UPPER CRANKCASE COVER
_______________ e
REF NO. PART NO. DESCRIPTION - REGD NO.
1 ; 143300000010 UPPER CRANKCASE COVER 1

28



_FIG.10

ELECTRIC START ASSY.

ELECTRIC START ASSY.

REF NO. PART NO. DESCRIPTION REGD NO.
1 139FD.10-1 FACE LINK 1
2 GB5787-86518 FLANGE BOLT HEX M5X18 8
3 | XY1E36F.3.2-2 . DOWEL PIN ’ 2

| GB1096-3 | KEY FLAT 3 . 1
5  XY1E36F.B.4.3 STARTING MOTOR 1
6 XY1E36F.4.1 START FACE COMP 1
7 8.010.145 STUD BOLT 1
8 ‘ XY1 E36F.4.1-7 ! ALU.I-\/iIVNUYM WASHER ! 1
9 XY1E36F.4.2.0 STARTER 1
10 GB9074.8-88520 SCREW ASSY M5X20 1 4
11 | GB6177-888  NUTM8 - T 1
12| XY1E36F.4.1-8 | DECAL - T

29



FIG. 11 PARTS MANUAL

GEARBOX COMP

i PUERRAISWESTW Mt et S b & £538P$TAEN *Eni> U5 RRAL - Il © e AL EWVS aahlf SR e Ratis hatwt s Slesss



iy S

PARTS MANUAL

FIG. 11

PHEPEDORIN S RS NS BA T
GEARBOX COMP
REF NO. PART NO. DESCRIPTION REGD NO.
1 . XY1E 136F 10-1 GEARBOX CASE, L 1
2 XY1E 136F 10-2 . ALUMINIUM GASKETS8 - 1 A
3 XY1E 136F 10-3 | _Alh INTAKE SCREW 7 E
: 47T_XY1E1_3§F“10-4 GEARBOX CASE, R B Y 1 [
5 | XY1E 136F 10-5 CLUTCH DISC 1 ) o
7>—6 *k XY1E 136F 10-6 3 AX-LE,GEAR Yy A, -"1
7 XY1E 136F 10-7 = WHEEL GHAIN - | A N 1
8 XY1E 136F 10-8 DOWEL PIN 8 ‘ I 2
9 XY1E 136F 10-9 GEARBOX GASKET B A B V
10 XY1E 136F 10-10 BIG GEAR - A 1
" XY1E 136F 10-11 ~ OUTPUT AXLE | —- 5\
12 | XY1E 136F 10-12 : :”AiLL-J‘I\;INIUM GASKET5 1 T
13 | GBM6x70 N FLANGE BOLT M6 x 70 ; o 2 ;
14 | GB M5x32 | FLANGE BOLT M5 x 32 3
15 GB M6 x 30 j  GLANGE BOLT M6 x 30 S 2 7
16 GB 6172-828  NUT M8 'y & 1 I i
17 | GB9877.1-88-1 B OIL SEAL B9x 22x7 4 1 _
18 GVB276-826(;029 BEARINGS 60029 7 ] 1 2
19 _ GB894 2-86 STOPPING RING 14 1
20 GB9677.1-88-2 OIL SEAL B 15 x 25 x 7 ! N
21 | GB276-82102 BEARINGS 102 B B | A EDNY
22 GB5787-86512 FLANGE BOLT M5x 12 1 @
| W .. A . y
(L YI I WA 9. °

31




32

Lt



PARTS MANUAL FIG. 12

® « 4- siai-y -ifsa a < - R kA MBS ey Gt B e N AR I W SSMAASCN  CAT BN U B IRt il e - v W

FRAME GROUP

REF NO. PART NO. DESCRIPTION REGD NO.
1 8.070.045 : CUSTOM BAR CAGE. (R.S.Y) » 2
z 6.000.194 CUSTOM CROSS BAR TOP, FR. (R.S.Y) 1
S JJ.070._046 CUSTOM J-BAR, L.R SIDE(R.S.Y) ‘ 2
4 8.080.041 | "CUSTOM CROSS BAR, RR. (R.S.Y) T 1
5 | 2000037 | FRAME COMP. (R.S.Y)  »» A 1
S | 6.000.189 - FOAM PADDING - 22 : 2
o 7.020.048 ‘ RUBBER PROTECTOR 4
y & 9.129.840 ALLEN HEAD BOLT M8 x 1.25 x 40 A
e 7.010.049 : ROLL CAGE WASHER, GAP M8 T
10 7.010.050 ROLL CAGE NUT, CAP M8 6
11 9.110.050 | FLANGE BOLT M10 x 1.25 x 50 1 2
12 | 9.200.010 _ NUT, M10 L A
13 9.220.010 ; LOCKING FLANGE NUT, M10 38 W
14  9.120.850 ~ ALLEN HEAD NUT M8 x 1.25 x 50 8 |
15 9.110.016 7  FLANGE BOLTM10x 1.25x16 i i
16 7.020045  RUBBER FOOT PLATE 4
17 6.000.174 HORN, H p” 1
18 9.108.010 FLANGE BOLT M10 x 1.25 x 10 2
19 6.000.175 HORN, L 1 :
20 ; 6.000.132 THROTTLE CABLE COMP 1 i
21 6.000.133 ‘ BRAKE CABLE COMP 1
22 6.000.190 FOAM PADDING - 30 e R 2
23 7.010.045 CUSTOM BAR CAGE CAP DN a
24 7.010.006 STEERING SHAFT BUSH 1

33



AL

FIG. 13 PARTS MANUAL

STEERING SHAFT ASSY.

34

2 B AP PRI AL S Wi+ [ VI N AR B N A S A S DRSO 0053 e et S S AL N




e

L9 B e 3 R . e > i A

A DRSS A IS v A e

_FIG. 13

i,

STEERING SHAFT ASSY.

REF NO. PART NO. DESCRIPTION REGD NO.

1 7.010.056 ~ STEERING BOLT COVER 1

2 9.210.006 LOCKING NYLON NUT M6 7 i

3 7.020.057 STEERING WHEEL - 1

4 | "4.000.023 ) STEERING- SHAFT : 1

5 ‘ 9.100.616 BOLT M6 x 16 3

6 4.000.024 STEERING GEAR . 1

7 6.000.180 'STEERING BALL JOINT i | 2 o

8 | 8.010.135 TIE ROD Y . _ 2

9 | 6.000.181 ROD END Y

10 9.210.008 LOCKING NYLON NUT M8 HER.

11 9.106.020 FLANGE BOLT, M6 x 20 [ 4 B

12 9.100.512 | BOLT, M5 x 12 2 !
13 £ 9.500.008 | ROLLPINM3x20 2 9

14 | 8.020.130 STEERING GEAR BRACKET 2 A

15 | 9.220.012 | LOCKING FLANGE NUT M12 S W

16 | 8.020.144 PEDAL BRACKET 2| B

17 8.010.103 PEDAL BOLT 1

18 4.000.025 BRAKE PEDAL COMP. 1

19 | 7.010.0083 ﬁ PEDAL BUSH _4 B 4

20 il 0200l BRAKE PEDAL RETURN SPRING, R "

21 8.040.010 THROTTLE PEDAL RETURN SPRING, L 1

22 4.000.026 THROTTLE PEDAL COMP 1

23 7.020.043 RED BRAKE PEDALPAD 1

24 7.020.044 GREEN THROTTLE PEDALPAD 1.

25 7.020.059 STEERING BALL JOINT DUST COVER -

26 9.129.816 ALLEN HEAD BOLT M8 x 1.25 x 16 | B

27 9.500.007 ROLL PIN M3 x 16 2

35



FIG, 14 _PARTS MANUAL

R R SR WA 55 et R LR SN TR ERE DD S TR A BRSNS 4% 0" ma 2V VS ed «SHVS AN M Restsd, b TV KGRt i )

SUSPENSION ARM ASSY.

36




PARTS MANUAL

(HIG. 14

SUSPENSION ARM ASSY.

REF NO. PART NO. DESCRIPTION REGD NO.
1 108.095 ) FLANGE BOLT M8 x 1.25 x 95 2
2 17.010.003 _ UPPER SUSPENSION ARM BUSH 8
3 8.010.104 UPPER SUSPENSION ARM COLLAR 2
4 | 4.000.020 UPPER SUSPENSION ARM 2 2
5 4 9.320.008 LOCKING FLANGE NYLON NUT.M8 8
6 9.108.030 FLANGE BOLT M8 x 1.25 x 30 - W
7 1 6.000.172 CUSHION ASS'Y. FR ¥y B 2

W 48 9.108.100 FLANGE BOLT M8 x 1.25 x 100 2
9 8.010.015 i LOWER SUSPENSION ARM COLLAR . O
10 4.000.021 LOWER SUSPENSION ARM ASS'Y 2
11 2.000.031 SPINDLE AND STRUT SUPPORT, R S W
12 9.030.010 BEARING 6202 2 |
13 6.000169 FRONT WHEEL ASS’Y 2 {
14 | 9.030.009 BEARING 6201 - N 2 |
15 | 9.220.012 LOCKING FLANGE NUT M12 2
16 ! 7.020.039 | HUB COVER FR P 2
17 8.010.141 ~_ ACORN NUT M10 y 2
18 6.000.182 rim, FR 2
19 6.000.169 . TIRE,FR416 2
20 2.000.032 SPINDLE AND STRUT SUPPORT, L 1
21 7.020.061 BALL HEAD DUST SEAL 4

37



~FIG.15 ~ PARTSMANUAL

REAR SWING ARM

38




 PARTS MANUAL

Aaieaarbia

FIG. 15

REAR SWING ARM

REF NO. ‘ PART NO. DESCRIPTION | REGD NO. '

1 479.106.025 FLANGE BOLT, M6 x 25 - | .

2 9.300.006 FLAT WASHER 0 6 o B 4
Lo 3 . 10 | Ogllll TANK COLLAR COMP e, | S

4 7.020.047 RUBBER MOUNT 4

5 | 6.000.145  FUEL FILTER CAP COMP i |
s 4.000.019 ~ _ FUELTANKCOMP \ 1 }
re 7.020.030 _ _FUEL TUBE, #1 . o
Ay | 8040009 | FUEL TUBE CLIP s *® g

9 #6.000.187 FILTER A |

10 J 7.020.029 {FUEL TUBE, #2 BA B W
11  6.000.166 | FUEL COCK ASS'Y ) ‘ 1

L 3080027 REAR SWING ARM . '

13 | 9.108.030 FLANGE BOLT M8x 1.25-30 4

14 _j»__9_1_3"2_9_.‘008 _LOCKING FLANGE NYLON NUT M8 .

| 4 9.220.010 ".L._Q,C,K,!I\{G FLANGE NUT M10 2

16 | 9.200010 NUTM1g W/ . N

17 7.020.056 ' REAR SWING ARM BUSH R | 2

18 9.110.050 ~  FLANGE BOLT M1 Ox 1.25-50 2

19 6.000.177 ‘BATTERY_12V6.5__A_I-]_V B e sme e

20 | 7.020.007 | LOWER BATTERY CUSHION 1 |

21. LN7;020.042 BHTERYJ%_A-ND 4 | I W 8 1
22  7.010.019 _BATTERY COVER Al 1 LA

23 .~ 9.129.616 ALLEN BOLT M6 Xx16 2 ]

24 7.020.060 | BRAKE PAD SET,RR 1 y
| 25 6.000.178 CALIPER ASSY.RR y 1

26 7.010.043  CHAIN GUARD cocalin O o
| 1 9.600.530 | BOLT M5 x 30 B 2 |

28 6.000.173 CUSHION ASS’Y RR : AR

29 8.020.123 CHAIN ADJUSTING PLATE e AN

30 ’79.100.619‘_ CNUT M6x 10 ol 1

el e A0, 5

S ? s o seva SERECE |

39



LRG| FR———

FIG.16

T

i

REAR HOUSING

40



i

PARTS MANUAL

il saene

FI

N ]

G.

16

N g

e

REAR HOUSING

REF NO. PART NO. DESCRIPTION REGDNO.
1 7.020.039 HUB COVER, RR 2
2 9.220.016 LOCKING FLANGE NUT M16 1
3 8.010.138 AXLE KEY 2
4 6.000.170 7 REAR WHEEL ASS'Y R 1
5 9.108.016 FLANGE BOLT M8 x 1.25 x 16 . 6
6 6.000.196 . AXLE COVER,R ) - N T
7 9.030.002 BEARING, 6204 } . B :
8 9.106.016 FLANGE BOLT M6x 16 ! 8
9 8.010.098 DISC BRAKE, RR | | 1
10 8.010.097 REARAXLE HUB A W
T 9.129.810 ALLEN HEAD BOLT M8x 1.25 x 10 1
Y 8.010.099 REAR SPROCKET 1
13 8.010.107 REARAXLE 1 A
14 6.000.197 AXLE COVER, L 1 ‘
15 9.030.010 BEARING, 6202 1 ‘
16 6.000.171 REAR WHEEL ASS'Y L 1
17 9.030.009 . BEARING 6201 1
18 9.220.012 ‘ LOCKING FLANGE NUT M12 1
19 9.070.004 DRIVE CHAIN 1 ‘
20 6.000.199 MASTER LINK i . ‘
21  6.000.183 RIM,RR R 1
22 6.000.198 RIM, RR L 1 |
23 9.220.008 LOCKING FLANGE NUT M8 6 ‘

41



FG. 17 .

PARTS MANUAL

Lt

WIRE HARNESS / ELECTRICAL / SEAT

42



1N

B L S e

TPICICRREPEIRNE

MANUAL

0 RGN AN MO DT ¢ T s

FIG.

17

S e SN T S

WIRE HARNESS / ELECTRICAL / SEAT

REF NO.

PART NO.

{

DESCRIPTION REGDNO.

~

~

.010.042

.010.

046

SWITCH PANEL COVER 1

ELECTRIC COVER 1

.000.

.000.

030
168

ENGINE COMP 1

REMOTE CONTROL UNIT 1

.000.

188

WIRE HARNESS i 1

.000.

164

ENGINE STOP BUTTON 1

.000.

158

ENGINE START BUTTON 1

oo o oo oo o N

.000.
.000.
.9_070.
.000.

165
133

179
035

POWER ON SWITCH 1

HORN BUTTON i 1

SAFETY BELT 1

167

STARTING RELAY 1
REGULATE RECTIFIER COMP | 1

B 13 4'*6.”_..

SEAT COMP ‘ 1

«‘T——f— e —— — -
N ‘ r _.
L d - ) L
- ‘ —T‘— ol K< W
- W B O N A
"w B I ~ _Jin
T e — |
¥ p S | smcn i o | § |
1 ; - R R
e ¥.A.+._ . e
,_,,,%,,7
-—t — e e gt it i
e ———— } e — Al AN ] »7._7—-—-7 . N
T I St i A

43



PARTS MANUAL

FIG. 18

e b

WARNING STICKERS

R R

090

~

AN

"AINO 3SN avOoyd-440 HO4d
a3dNLOVANNVIN 3TJIH3A SIHL

. — N e \
SINNLS H3HLO HO 'SANNF ‘SINTTHM LAWALLY HIAIN B .

"§033dS IATSSIOXT LY LHY-09 SIHL ILVHIdO HIAIN W a3dund3s
SOHOHSTENANO LYY St a1 B5ASN B 39 LN SIAUYVIS ONV.SIOVINOIN TIV
‘uoisinadns ainjew aainbas sieuuiBag *SNOILONHLSNI ‘@34ynd3s 39 LSNINONIHLOTI 3S001 11V

H3dOtd LNOHLIM Em_w_m.vowﬁ_ﬂmw,wmwmﬂmbwu- "HLON3T H3ATNOHS IA08V HO LV d34nJ3S
340438 ST3EYT TTV ONY TYNNVIN SHINMO Qv3H * ANV dn @311 39 LSNIN HIVH 11V
@say}l mojjojiou n.u_u nok |l jnses ued s314NFNI :Q m—<I
DO9NINHY M 1Z 7
DNO1 ON
\ — -m
o on SNINGYA L7
v
ONINHV M V
1 ‘"paAnowal
pienb yum
@jesadojou oQ -
| [ ‘SAVMHOIH HO SAVOY ‘S133HLS So-os 1 . A
217aNnd NO 31VH3dO LON 0a < ‘1no

SBUIL Iy 1Y UIOM og 1SN Jog Jeas

pue ysnio ueo

syied Buiro i |, ‘
ZhE0E

I NOILNVD

NINAV M 1Z

| ININUYM \i/

WARNING STICKERS

REGD NO.

||}y

DESCRIPTION

LABEL SEAT BELT

LABEL NO CLIMBING

LABEL WARNING

LABEL CHAIN GUARD

LABEL WARNING

PART NO.

9090

9.090

9090

9090
9090

REF NO.






